Moisture Density Report For Curve No. 14-1385
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Test specification: ~ ASTM D 1557-00 Method C Modified
ASTM D 4718-87 Oversize Corr. Applied to Each Test Point
Elev/ Classification Ngt. Sp.G. LL Pl % > % <
Depth USCS AASHTO Moist. 3/4in. No0.200
Road Base 2.60 451
ROCK CORRECTED TEST RESULTS UNCORRECTED MATERIAL DESCRIPTION
Maximum dry density = 141.0 pcf 130.6 pcf Crushed Gravel
Optimum moisture = 3.9 % 6.7 %
Project No. 14-55-006 Client: Flynn Construction Remarks:
Project: Evolution Portland
Date: 11-11-14
O Location: Shaw Brothers Pit Sample Number: 14-1385
Figure 004B

Tested By: Pete Schrier

Checked By: John Turner




